DocuSign Envelope ID: 6F2B8758-8A2A-4D79-9B96-BF38F55C5AES

CITY OF AURORA, OR

WASTEWATER FACILITIES
PLANNING STUDY

m
DocuSigned by:
[f

743A43630E4D48B...

OREGON
/l/Ol/' 0, ,lg@
11/22/2023

EXPIRES: 12-31-2024

NOVEMBER 2023

KA PROJECT NO. 222041-008

PREPARED BY: PREPARED FOR:

KELLERk

245 Commercial St. SE, Suite 210 21420 Main St NE,
Salem, OR 97301 Aurora, OR 97002
(503) 364-2002 (503) 678-1283




DocuSign Envelope ID: 6F2B8758-8A2A-4D79-9B96-BF38F55C5AES

NOVEMBER 2023 | WWTP FACILITY PLANNING STUDY

TABLE OF CONTENTS

ES.1
ES.2

ES.3

ES.4

1.1
1.2

1.3
1.4

2.1
2.2
2.3
2.4

CHAPTER ES - EXECUTIVE SUMMARY ..o ES-1
Planning Criteria ES-1
Design Conditions ES-1
ES.2.1 Study Area and Land USE.........coouiiiiiiiiiii ettt e e e anaee e e nnneea e ES-1
[...]
1/1/2017 7/20/2017 2/5/2018 B/24/2018 3/12/2019 9/28/2019 4/15/2020 11/1/2020 5/20/2021 12/6/2021
* Measured pH ——pH Maximum Limit (9.0) —— pH Minimum Limit (6.0}

Total Residual Chlorine

Chlorine residual data from January 2017 to December 2021 are shown in Figures 2-16 and 2-17.
Data is only shown for time periods when the WWTP is not land applying. Violations occurred
periodically during this time, including high spikes not shown in December 2017 (2.9 mg/l max daily
limit), January 2018 (3 mg/l max daily limit), and January 2020 (3.8 mg/l monthly avg and 4.4 mg/I
max daily limit).

FIGURE 2-16: WWTP EFFLUENT TOTAL CHLORINE (MONTHLY)

0.14

=]
.
)

I

0.1

0.08

0.06

Monthly Avg. Total Residual Chloride (mg/l)

0.04
[ ] a
e o ¢ L] " b4 ®
0.02 s - .
M L ] L ] R
o .
0
Jan-17 Jul-17 Feb-18 Aug-18 Mar-19 Sep-19 Apr-20 Nov-20 May-21 Dec-21

® Monthly Avg. Total Residual Chloride Concentration

Existing Limit (0.03 mg/l)

City of Aurora | KA 222041-008 2-16



DocuSign Envelope ID: 6F2B8758-8A2A-4D79-9B96-BF38F55C5AES

NOVEMBER 2023 | WWTP FACILITY PLANNING STUDY

FIGURE 2-17: WWTP EFFLUENT TOTAL CHLORINE (DAILY)

0.25

0.2

0.15

0.1 +

0.05 + *

Maximum Daily Limit Total Residual Chloride (mg/l)

o *

-

&

&

lan-17

Jul17

Feb-18

Aug-18

Mar-19

Sep-19

* Iaximum Daily Limit Total Residual Chloride Concentration

Apr-20

Mow-20

——Existing Limit (0.08 mg/l)

May-21

Dec-21

mi)

Tatal Colifarm (#1/100

=
L
=]

City of Aurora | KA 222041-008

Total Coliform
When the WWTP is land applying, the effluent is analyzed for total coliform. Figure 2-18 shows the

total coliform measurements from January 2017 to December 2021. There were a few total coliform
violations during this period.

FIGURE 2-18: WWTP EFFLUENT TOTAL COLIFORM (DAILY)

500

450 []

400

w
LA
=]

[45)
=]
[=]

=)
(53]
=]

()
=]
=]

L]

e ®

- - ‘.

Jul12

0 e -
Now-17 Jun-18 Dec-18

-

Aug-20

lan-20 Mar-21 Sep-21

® Daily Effluant Total Coliform —Two Day Total Coliform Limit {240,/100)



DocuSign Envelope ID: 6F2B8758-8A2A-4D79-9B96-BF38F55C5AES

NOVEMBER 2023 | WWTP FACILITY PLANNING STUDY

2.5.2. Reliability Evaluation

A summary of the reliability evaluation completed in 2015 is provided in Table 2-1. This includes
ratings for redundancy, criticality, and equipment condition.

TABLE 2-1: UNIT PROCESS RELIABILITY EVALUATION

Equipment ia:;ll(:: Criticality Rating Equipment Condition Rating
Influent Screen 4 S/H, EQ, PF, CC LN
Aerated Lagoon 4 S/H, EQ, PF, CC M
Aerated Lagoon Aeration 1 S/H, EQ, PF, CC W
Effluent Storage Lagoon 4 S/H, EQ, PF M
Chlorine Feed Pump 1 S/H, EQ, PF M
Dechlorination Feed Pump 1 S/H, EQ, PF M
Chlorine Contact Basin 5 EQ, PF M
River Pump Station/Irrigation
Pump Station ! EQ, PF M
Return Pump Station 1 EQ, PF M
Backup Rating
1 One level of "in kind" redundancy (Identical piece of equipment is available to replace primary unit)
2 Two or more levels of "in kind" redundancy (More than one piece of equipmentis available for replacement)
3 Equipment alternative (An alternative piece ofequipment is provided)
4 Procedural alternative (An alternative operating procedure is required to provide redundancy)
5 No Backup (Failure of equipment will shut entire process down)

Criticality Rating

S/H

Safety and Health Risk (Loss would create risk to safety and health of plant personnel and others)

EQ

Effluent Quality Risk (Loss would create riskto WWTP effluent quality and could result in NPDES permit violationg

PF

Process Functionality Risk (Loss would affect the function and/or efficiency of the affected processes)

cC

Cost Critical (Loss would have a significant costimpactin short term orlongterm)

Equipment Condition Rating

N

New (Equipmentis new, or replacedinlast 12 months)

LN

Like New (Equipment is operated very little or recently overhauled to a condition like new)

M

Used But Maintained (Equipment showing expected wear, butis adequately maintained and functions well)

w

Heavily Worn (Equipment close to end of useful life, needs overhaul, difficulty in performingintended functions)

R

NeedsReplacement (Equipment does not acceptably perform, beyond cost-effective repair)

2.6. CAPACITY LIMITATIONS

2.6.1. Pump Stations
River Pump Station / Irrigation Pump Station

Each of the two (2) river discharge pumps is designed for a flow rate of 300 gpm (0.43 MGD) at 65 feet
total dynamic head (TDH). To be able to remove at least 6 inches of water depth per day from the Effluent

Storage Lagoon (Ten States’ Standards for a controlled-discharge system),

the River Pump

Station/Irrigation Pump Station needs to pump at least approximately 195 gpm (0.28 MGD).

City of Aurora | KA 222041-008



DocuSign Envelope ID: 6F2B8758-8A2A-4D79-9B96-BF38F55C5AES

NOVEMBER 2023 | WWTP FACILITY PLANNING STUDY k

Pumping capacity may be desirable in order to avoid overflows in the event that the Effluent Storage Lagoon
is full when sustained peak flows occur (e.g. peak instantaneous design flows of 0.252 MGD, or 175 gpm).
The existing pumps are capable of providing this capacity with the largest pump out of service.

The irrigation pump is designed for a flow rate of approximately 175 gpm (0.25 MGD) at 120 feet TDH. This
capacity is greater than the 2043 peak week flow (0.132 MGD), so the capacity of the irrigation pump should
be adequate when considering the Effluent Storage Lagoon is holding the treated wastewater that is not
land applied and the river discharge pumps should be able to discharge the complete volume in the Effluent
Storage Lagoon plus the influent flow to the river during the winter.

The capacity of the 4-inch effluent flow meter is approximately 1.6 MGD. The future 2043 peak
instantaneous flow rate is 0.252 MGD, so the effluent flow meter should be adequate.

The wastewater is pumped approximately 1,400 ft. in a 6 in. diameter pipe and then travels an additional
850 ft. in an 8 in. gravity line before discharging to the Pudding River through a single-port diffuser. Oregon
Standards for Design and Construction of Wastewater Pump Stations specify a maximum force main
velocity of 8 feet per second (fps), which for a clean 6-inch pipeline represents a capacity of approximately
700 gpm (1.0 MGD). The 2043 peak instantaneous flow rate is 0.252 MGD, so the effluent pipe should be
adequate.

Return Pump Station

The two (2) return pump station pumps are each designed for a flow rate of approximately 34 gpm at 27
feet TDH. Flow into the Return Pump Station is from the sludge handling area, clean out of the chlorine
contact tank, and from the WWTP office bathroom. The Return Pump Station would also receive backwash
from the irrigation filter if it were operating. The Return Pump Station has a 6-foot diameter wet well with
pump on/off set-points of 1.6 feet. The pump discharges through a 2 in. PVC line, which for a clean 2-inch
pipeline represents a capacity of approximately 78 gpm. Based on the expected daily return flow rates, the
return station pumps and pipeline should be adequate. However, the return flows going to the Return Pump
Station should be controlled, so that they do not overwhelm the Return Pump Station wet well, pumps, and
discharge line.

2.6.2. Headworks

The capacity of the City’s magnetic influent flow meter is 0.43 MGD (300 gpm), which is greater than the
future 2043 peak instantaneous flow rate of 0.252 MGD (175 gpm).

The capacity of the influent screen (according to the screen manufacturer) is approximately 0.5 MGD, which
is sufficient for the future 2043 peak instantaneous flow rate of 0.252 MGD. There is only one automatic
mechanical influent screen. If the influent screen malfunctions, the wastewater will automatically overflow
into a bypass with a manual bar rack.

2.6.3. Aerated Lagoon — Aeration Cells

The surface aerator and the blowers/diffusers have a combined firm capacity (with one of the 10 HP blowers
out of service) of approximately 370 Ibs. oxygen (O2)/day. Assuming influent concentrations of BODs of
456 mg/L and TKN of 60 mg/L, and a peaking factor of 1.25, and aeration requirements of 1.2 Ibs. O2/Ib.
BODs and 4.6 Ibs. O2/Ib. total Kjeldahl nitrogen (TKN), the existing aeration system has firm capacity to
handle a maximum flow of approximately 0.043 MGD, which means that the aeration system is currently
under capacity.

Although there are several cells, there is only one aerated lagoon. If maintenance is required on the
diffusers or if there is a process upset, then the wastewater will be transferred directly into the Effluent
Storage Lagoon and then will likely need to be sent back to the aerated lagoon once the repairs are made.

City of Aurora | KA 222041-008 2-19



DocuSign Envelope ID: 6F2B8758-8A2A-4D79-9B96-BF38F55C5AES

NOVEMBER 2023 | WWTP FACILITY PLANNING STUDY k

2.6.4. Aerated Lagoon — Settling Cells

The combined volume of the settling cells is approximately 60,000 gallons and the combined surface area
is approximately 1,160 ft2. At 2021 maximum month wet weather design flows the detention time is
approximately 22 hours, and the detention time is approximately 12 hours at the peak instantaneous flow
rate. In addition to the settling capacities in these cells, the water flows to the 7.2-million gallon Effluent
Storage Lagoon where solids continue to settle (for an additional 70 days at the 2043 ADWF). The
combined capacity of the settling cells and Effluent Storage Lagoon is sufficient for the 20-year planning
period; however, this long of a detention time can result in increased algae production.

2.6.5. Effluent Storage Lagoon

A water balance showed that the Effluent Storage Lagoon is at capacity without land application.
Approximately 12 million gallons of additional storage capacity is needed to store the 2043 average dry-
weather design flow during the non-discharge season without land application. The theoretical irrigated
farmland needed to land apply the influent during the growing season, based on the 2043 AADF is
approximately 34 acres. Currently the City performs land application on 6 acres. If land application
continued to take place on the 6-acre land application site, the amount of additional storage necessary
would decrease from 12 million gallons to approximately 9 million gallons.

2.6.6. Chlorination and Dechlorination System

The estimated chlorine contact basin volume is approximately 7,800 gallons. The required contact times
by Oregon guidelines are 20 minutes at the peak daily flow, 15 minutes at peak hourly flow, and 1 ppm after
60 minutes at average dry-weather flow. The 2043 peak daily flow rate is 0.198 MGD, the peak
instantaneous flow rate is 0.252 MGD, and the average dry-weather flow is 0.103 MGD. At these future
design flows, the chlorine contact basin will meet the 20 minute, 15 minute, and 60 minute requirements.

The existing sodium hypochlorite chemical feed pump is rated to a maximum pump rate of approximately
0.71 gph (17 gpd). At a concentration of 2.5%, this would provide a chlorine dose of 5 mg/L to a flow of
0.085 MGD, or a dose of 1 mg/L to a flow of 0.425 MGD. The existing sodium bisulfite chemical feed pump
is rated with the same capacity (0.71 gph (17 gpd)).

The flow to the chlorine contact basin is currently controlled to around 100-120 gpm to conserve chemicals
and extend the contact time for better disinfection. However, there may be some issues limiting the actual
disinfection capacity as the flows increase, which are not currently apparent. Further evaluation of the
disinfection capacity is recommended. Baffles and/or mixer modifications may be necessary for future
flows.

2.6.7. Sludge Handling

The solids in the settling cells of the aerated lagoon are periodically removed using temporary pumps and
piping. The sludge is then put into biodegradable dewatering bags and picked up for disposal. Aerobic
digestion could assist the City with disposal options. Another item to consider is mechanical solids
dewatering for more consistent dewatered solids.

City of Aurora | KA 222041-008 2-20



DocuSign Envelope ID: 6F2B8758-8A2A-4D79-9B96-BF38F55C5AES

NOVEMBER 2023 | WWTP FACILITY PLANNING STUDY

2.6.8. Summary

A summary of the existing treatment capacity at the plant is provided in Table 2-2. The aerated lagoon
aeration ponds and effluent storage lagoon are undersized for the current and projected loads.

TABLE 2-2: PLANT CAPACITY SUMMARY

(‘apa::ityi (MGD) 2021 Capacity Needed (MGD) 2043 Capacity Needed (MGD) Limiting Factor

Influent Screen 050 0.153 (PIF) 0.252 [PIF) Hydraulic
Aerated Lagoon 0.02 0.068 [MM) 0.112 (M) Basin Volume
Aerated La Aerati 0.03 0.068 (MM) 0,112 (MM) One bl ris
ra goon Aeration | I L redundant
Mon-Discharge
Effluent Storage Lagoon 0.060 0.062 (ADWF) 0.103 (ADWF) Period
Maximum
Chlorine Feed Pump 043 0.153 (PIF) 0.252 (PIF)
Dose
o Maximum
Dechlorination Feed Pump 0.43 0.153 (PIF) 0.252 (PIF) Dose
Chlorine Contact Basi 0.75 0.153 (PIF) 0.252 [PIF) Hydraulic
orineon =i i i ) Retention Time
River Pump Station/ B
Irrigation Pump Station 0.43 /0.25 0.153 (PIF) f 0.08 (PWKF) 0.252 (PIF) f 0.132 (PWKF) Hydraulic

1 -Capacity flow numbers are used only for comparative purposes. MGD — million gallons per day, PIF — Peak
Instantaneous Flow, MM — Max Month Flow, ADWF — Average Dry-Weather Flow, PWKF — Peak Weekly Flow.

2.7. FINANCIAL STATUS OF EXISTING FACILITIES

The financial information for the City of Aurora sewer ultility is located in Appendix D. Sewer revenue during
the 2021-2022 fiscal year was $376,470. The annual costs to operate and maintain the wastewater system,
separated by type of expense, are also shown in Appendix D. In the 2021-2022 fiscal year, the total spent
from the sewer fund was $309,403 (excluding transfers).

The City created a bond fund to account for debt service on the construction of their treatment plant. The
annual debt service is approximately $364,000 and it is funded by a property tax levy. There are no other
existing sewer system debts. Aurora does not have any required reserve accounts; however, they have
established a sewer reserve fund for replacement and/or upgrade of the existing wastewater facility.

2.8. WATER/ENERGY/WASTE AUDITS

No water, energy or waste audits have been created at this time.

City of Aurora | KA 222041-008



DocuSign Envelope ID: 6F2B8758-8A2A-4D79-9B96-BF38F55C5AES

NOVEMBER 2023 | WWTP FACILITY PLANNING STUDY k

CHAPTER 3 - PROJECT NEED

3.1. HEALTH, SANITATION, ENVIRONMENTAL REGULATIONS AND SECURITY

The Clean Water Act of 1972 provides the primary regulations for water quality in the waters of the United
States. It requires that point source contributions to surface waters obtain a discharge permit (currently
permits are issued from Oregon DEQ as NPDES permits). These permits determine the conditions for
discharge into surface waters. Oregon DEQ provided information about other Clean Water Act items,
including the status of receiving streams, beneficial uses, and waste load allocations from the TMDL. The
NPDES permit can be found in Appendix C.

Compliance with the NPDES permit for Aurora is discussed in Chapter 2 of this report. The City of Aurora’s
WWTP has been in compliance with the NPDES effluent limits, with a few exceptions, according to the
records provided. The City reports that there has not been a lasting compliance issue. Other issues
regarding public health, sanitation and security involve events when untreated or undertreated effluent
overflows onto the ground or is discharged to surface water. There have not been any recent overflows
throughout the collection system, nor at the Aurora WWTP.

The treatment plant lagoons and headworks are secured by a chain link fence with a locked gate, and the
controls are located inside the control building. The WWTP does not have intrusion alarms or key card
security. There is no fence around the WWTP Office, disinfection buildings, Sludge Transfer Station, or
pump stations.

3.1.1. NPDES Permit

The City of Aurora discharges treated effluent under NPDES Permit No. 101772 (Appendix C) into
the Pudding River from November 15t through April 30™. The City’s permit was recently renewed